PARTS LIST

SKZ-6B-26R

sl

SEIKO SEWING MACHINE CO.LTD.




SKZ-6B-26R

1. MAIN PARTS NAME

Regurator (Footlit press cy.)

Zigzag changing unit Footlift cylinder
Footlift press cylinder (ZZ 1000 )
\ ’ Regurator (Puller cy.)
: :- o Reverse cylinder

Puller unit |

Needle cooler;

Reverse push switch

Puller lift switch Puller feed regurator unit
(GB 100)




|

| puloeg zL LIH 4
>_QE®mmO tOSm QO.F L yoddns Buupeg 00-18F 00¢ ¢
. L 19yoDIq poddng Buupeg 00-08¥ 00OE &

1 Hoys doy L0-9S 00€| _z

ALD NOILdIDs3a 23GNNN LIVd _\m_w i




| : | _

5

Z Hoddns Bulpeg 00-99F 00¢ 0l

ZQE@me ._.”:UF_w U@@n_ 4 8100 6201 Q00L ZAS Q
! HPOUSs PS4 L0-/Gy 00¢ |
1

ALD NOILdIDSId SIGNNN LIvd 'ON W3l




¢ |

l

[=2]

[ oys pead ©-00-G5¥ 00¢ 4
wtOF_m SISSE 1 1IDOUS pae 00-¥Sy 00€ |
'ALD NOILdIDS3d ¢IBNNN L2Vd "ON N3]
- _ g
P

o



2 ﬁ

|I28UM 8oup|og

£ | LXgW P8y Paliols Melds gnio 70G6 OS g

¢ | m810s dpo posey |en00s ZIXrN 0LG6 OS 1%

] $SOQ 18S|UCIYDUAS 00-920 001 9

L A8|Ind OrG1Se 4

| [@8UM a2up|og L0-0G2 0LE !
‘ALD NOI1dID53d IGNNN LIVd '‘ON N3




ITEM NO. PART NUMBER DESCRIPTION QY.
1 skz 1001-1 Back plate ]
@ skz 1001-2 Bottom plate ]
3 skz 1001-3 Top plate 1
4 SC 9610 Md4x12 Socket head cap screw 4
5 skz 1001-4 Footlift bracket guard ]
b SC 9512 Panhead screw M4x10 2
/ 990 22 Footlift cylinder ]
8 SKZ 1005 5mm stud ]
Q SC 95617 Mb5x60 Socket head cap screw 4
10 1393 Presser bar ]
11 SC 9602 Hexagon Nuf 5mm |

Pneumatic footlift assembly




| : ﬁ _

| {eqg 0LG Gl €g
ZQE@mwO CO_A_.QOUO OO _. m..(\lu l 1840RIg 001 99 geotlt ¢S
AlQUIBSSD
I Asjnd 00-929 0LE o
L 00l 82 00l 92 G
ALD NOILdIRIOS3d SIGNNN LIVd ‘ON N3




ITEM NO. PART NUMBER DESCRIPTION QTY
] 310 630-00 Mounting plate 1
2 310 625-00 Spacer block 1
5 ZZ 1000 602 ZZ 1000 ]

30 310 626-00 Pulley 2
43 310 623-00 Clamp ]
44 310 624-00 Link 1
46 SC 402 5mm Male rod end 1
47 5 9518 Bolt 1
48 SC 9600 Nut 1
50 SC 5913 Bolt 1
51 15455 Belt 1
52 300 460-00 Adaption shaft ]
53 310 629-00 Belt guard ]
6mm female rod
45 SC 400 SIS ]

// 1000 adaption assembly







ITEM NO.

1

12

e
—
15

17
18

20

23
25
ad
27

28
29

30
31

32

36
38

39
40

oo W N

1

PART NUMBER ' DESCRIPTION . QTY.
310 601- -00. 'Base Plate 1
310602-00 Left side plate ) 1
1310 603-00 nght Slde plate 1
310 604 -00 Back pEate I
310607-00  |Lid - ! 1
310615-00  Camshaft 1
310 616-00  Drive shaft 1
10x14x10 Bush B 4
310614-00  Gearshaft 1
310 621-00 Slde cover plate 1
310610-00  Lever K
1310 608-00 MlddEe Iever 1
310605-00  Left cam follower 1
310 606-00 Left cam follower 1
 930-344-41211 'Handle 1
310 613- -00 3 steppulley N 1
111 033-00 6 point cam 1
111023-00  |Cam follower roller ) 2
111 031- 00  Zigzag cam o 1
SC9512  Panhead screw M4x10 8
'310611-00  |Bush 8
SC 9502 ‘Grub screw M5x5 | 8
SC 9503 Grub ub screw M6x5 B 2
310 612-00  Z32 pulley k-
_ :SC 9500 Grub screw M4x5 B 1B 3
- SC 9501 GrL__lb screw M4x8 2
GTM-1018-010 INonn washer R . - I
1SC 9509 M4x5 Countersunk -
'SC 9510 1M4x12 Socket head cap screw 13
CTL-655-0239k Pin 1 2
1SC 9515 .M6x1_é__8'ocket head cap screw 2
T5x295 ~ Zigzag belt 7 1
T5x305  3stepbet 1
310622-00  Belttensioner | 1
6001-2rs  Bearing 12x28x8 B z
2930—410 Belt tension collar 1




_

[4

1 JOUS 18]|01 J18JUNcD /001 | /L
UIBJSAS pos) Je|ind I ”
_ 18]|0J Jajunon 90011
L 150y 18JUN0D G001 1 G/
| Jujof josioAlun gor6 OS 7/
_ HOUS [DSISAIUN 70r6 OS £/
_ Jujof |OSISAIUN £0r6 OS 0/
ALD NOILdRIDS3Aa J3GNAN RIVd "ON W3l
'] ® o
| M
@ [
- Y
2 e/ 0L

/v



: |

[ /29 0G1d 001-G06 71
0S 1d _ TBUS0M W0 [0/5 08¢l
M8BIOS
L dpo prey +®m00m UL X0 | 6156 OS cl
| %00|g 18ondg OLOLL Ll
] IepUliAC 06 1d ZL OSS 0l
] ieddn eioid Buixi4 L0011 b
1 WWIG' 68 HOYS Ae|nd leol | /
] WG 6/ JoYs Aslind 0£0L L Q
4 As|ind 200LL g
4 oorig Ag|ind L-€001 L i
000 H 0l 0SS |
NOILdI}DS3a JIGNNN 12vd '"ON IN3LJ




37

®)
@)
ad
O




ITEM NO. PART NUMBER DESCRIPTION

11103

11100

11101

11102
11110
6001-2rs
GL 12

11104

160042z
USNU12

11107

11142
11141
11140
11136
11112
16005 zz
RAANAAN
11145
11137
11108
'SC 9400
11105
11106

11138

11144
11146
11143
SC 9401
SC 9507
. SC 9600
'SC 9700
SC 9511
'SC 9505
'SC 9506
SC 9512
SC 9501
SC 9500
~SC 9502
'SC 9516

SC 9515

~ SC 9514
SC 9503

~ Bush

Base plate

Centre plate

Side plate

‘Bearing support plate
ld
Bearing 12x28x8
Clutch bearing

Clutch bearing housmg

i fBe_arr‘lng 20x42x8

‘Stop bearing

Shaft

Key

:Bush

'Shaft _
[Eccentnc housrng
!Bearing 25x47x8
;Eccentrlc

‘Washer

~ Shaft

Clamp
6mm rod end

jCIamp

Slide guuﬁj’e block
‘Slide block
‘Handle

6mm Stud
‘Washer

8mm Male Rod end -
‘Hexagon Head Bolt 8x36mm

‘Hexagon | Nut 6mm __

- 6mm washer

'M5 Socket head cap screw
Grub screw M5x10 _
'__'.'H'exagon Head Bolt 6x16
Panhead screw M4x10

" Grub screw M4x8

Grub screw M4x5

7 1Grub screw M5x5 N
M8x20800ket head cap_screw i
M6x16 Socket head cap screw
'M5x16 Socket head ‘cap screw

‘Grub screw M6x5

D)
_|
~<

s s byl nabeanax] podios! <a ] podia] B bl sa K sif i) wiben] s Ppg] R ca R i on o fos o gfsl ks cibiad RGO s B




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co jp./

Parts No. PB29633 (1112)



